














) EXPLODED VIEW — CARRIAGE WITH VISE

Q

PARTS LIST - CARRIAGE WITH VISE

ITEM CATALOG DESCRIPTION QTY.
1 280-1A ROLLER 4
2 280-1B ROLLER - FLAT BENDINGTABLE 2
3 280-2E SPACER 4
4 281-004 SCREW - FILLISTER HEAD SLOTTED 2

(5/16-18 x 2")
5 281-003 SCREW - SHOULDER SOCKET (1/2 x 3") 1
6 281-113 ROLLER - CHAIN 1
7 281-114 SPACER BUSHING 2
8 281-124 JAWS 1
9 281-1D SCREW - SHOULDER SOCKET (3/4 x 2.75) 6
10 281-11 NUT - HEX NYLON INSERTTHIN (5/8-11) 6
M 281-220 FRAME -VISE UNIT 1
12 281-222 ACME STUD 1
13 412-1 WASHER - LOCK MEDIUM 5/16 ZINC 2
14 610-25 NUT - HEX NYLON INSERT (3/8-16) 1
15 8094-2A ROLL PIN 3/16 x 1.5 1
16 281-223 TIE DOWN ASSEMBLY 1
17 281-012 SCREW - SOCKET HEAD CAP (M6 x 20) 1
18 281-224 WRENCH CHAIN 1
19 281-013 NUT - HEX NYLON INSERTTHIN (M6) 1

m




) EXPLODED VIEW — BENDER MOUNTING UNIT

) PARTS LIST - BENDER MOUNTING UNIT

ITEM CATALOG DESCRIPTION QTY.
1 252-004 SCREW, HX HD CAP -5/8"-11 x 1 1/2" 4
2 252-005 WASHER, LOCK - 5/8" 4
3 252-209 BAR, CONNECTING 2
4 252-211 END, FRAME - RH 1
5 252-212 END, FRAME - LH 1
6 33-22 SPRING, PAWL 2
7 33-485 PAWL 2
8 77-025 SCREW, HX HD CAP - 1/2"-13 x 1 1/4" 2
9 8099-3 RING, PULL 2




